
Jon Niermann, Chairman 

Bobby Janecka, Commissioner 

Catarina R. Gonzales, Commissioner 

Kelly Keel, Executive Director 

P.O. Box 13087   •   Austin, Texas 78711-3087   •   512-239-1000   •   tceq.texas.gov 

How is our customer service? tceq.texas.gov/customersurvey 
printed on recycled paper 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 
Protecting Texas by Reducing and Preventing Pollution 

September 18, 2024 

Laurie Gharis 
Texas Commission on Environmental Quality 
Office of the Chief Clerk, MC-105 
P.O. Box 13087 
Austin, Texas 78711-3087 

Re: Application by River Oaks Land Partners II, LLC 
TLAP No. WQ0015559001 
TCEQ Docket No. 2024-0668-MWD 

Dear Ms. Gharis: 

I have enclosed the following copies of documents to be included in the Administrative 
[...]
determine application rates and maintaining accurate records of the volume of effluent 
applied. There records shall be made available for review by the Texas Commission on 
Environmental Quality and shall be maintained for at least three years. 

10. Irrigation practices shall be designed and managed so as to prevent ponding of effluent or 
contamination of ground and surface waters and to prevent the occurrence of nuisance 
conditions in the area. Crops and other ground cover shall be established and well 
maintained in the irrigation area throughout the year for effluent and nutrient uptake by the 
crop and to prevent pathways for effluent surfacing. Tailwater control facilities shall be 
provided as necessary to prevent the discharge of any effluent from the irrigated land. 

11. Effluent shall not be applied for irrigation during rainfall events or when the ground is 
frozen or saturated. 

12. The permittee shall erect adequate signs stating that the irrigation water is from a non-
potable water supply for any area where treated effluent is stored or where there exist hose 
bibs or faucets. Signs shall consist of a red slash superimposed over the international symbol 
for drinking water accompanied by the message “DO NOT DRINK THE WATER” in both 
English and Spanish. All piping transporting the effluent shall be clearly marked with these 
same signs. 

Page 35 
0035

https://319.1-319.11


         
 

 
  

                 
     

 
                 

 
               

                
     

 
              

              
               

               
            

 
              

              
       

  
             

            
            

                 
             

              
       

 
               

               
            

 
                

        
 

             
          

 
                

            
       

 
               

     
 

             
               

              
               

              
   

 

River Oaks Land Partners II, LLC Permit No. WQ0015559001 

13. Spray fixtures for the irrigation system shall be of such design that they cannot be operated 
by unauthorized personnel. 

14. Irrigation with effluent shall be accomplished only when the area specified is not in use. 

15. The permittee shall maintain a long-term contract with the owner(s) of the land application 
site which is authorized for use in this permit, or own the land authorized for land 
application of treated effluent. 

16. The permittee shall comply with buffer zone requirements of 30 TAC §309.13(c). A 
wastewater treatment plant unit, defined by 30 TAC §309.11(9), must be located a minimum 
horizontal distance of 250 feet from a private well and a minimum horizontal distance of 
500 feet from a public water well site (30 TAC §290.41(c)(1)(B)), spring, or other similar 
sources of public drinking water, as provided by 30 TAC § 309.13(c)(3). 

17. For a newly-constructed or modified wastewater pond, the permittee shall comply with liner 
requirements in 30 TAC §217.203 and 30 TAC 309.13(d) since the facility overlies the 
recharge zone of a major aquifer. 

18. The permittee shall submit the liner certification for a newly-constructed or modified 
wastewater pond to the Water Quality Assessment Team (MC-150), the TCEQ Regional 
Office (MC-Region 11), and the TCEQ Compliance Monitoring Section (MC-224) within 30 
days of completion and prior to use. The certification shall be signed and sealed by a Texas-
licensed professional engineer and include a description of how the liner meets the 
requirements of 30 TAC §217.203 and 30 TAC 309.13(d) since the facility overlies the 
recharge zone of a major aquifer. 

19. Holding or storage ponds shall conform to the design criteria for stabilization ponds with 
regard to construction and levee design and shall maintain a minimum freeboard of two feet 
according to 30 TAC Chapter 217, Design Criteria for Domestic Wastewater Systems. 

20. Permanent transmission lines shall be installed from the holding pond to each tract of land 
to be irrigated utilizing effluent from that pond. 

21. The proposed facility overlies the Edwards Aquifer Contributing Zone, and is therefore 
subject to the requirements in 30 TAC 213 Subchapter B. 

22. The permittee shall maintain a 100-foot buffer distance between the North Fork of the San 
Gabriel River and an intermittent drainage, orientated southwest to northeast across the 
irrigation site, and the land application area. 

23. The permittee shall provide facilities for the protection of its wastewater treatment facility 
from a 100-year flood. 

24. Surface water impoundments holding final treated effluent shall comply with the liner 
requirements of 30 TAC 309.13(d) since the facility overlies the recharge zone of a major 
aquifer. The permittee shall submit a liner certification for the existing storage pond within 
30 days of permit issuance. The certification shall be signed and sealed by a Texas-licensed 
professional engineer and include a description of how the liner meets the requirements of 
30 TAC 309.13(d). 

Page 36 
0036



 

 

        
 

 

Attachment A_Location Map_River Oaks Land Partners II, LLC_WQ0015559001 

0037



 

 

    
    

 
 

   
 

        
    

 
     

 
       

 
     

 
          

          
  

 
   

 
               

             
            

        
 

    
 

              
              

                   
                  

                   
               

 
                  

                 
                  

                  
              

 
            

               
     

 
    

 
            

                
                 

                

TECHNICAL SUMMARY AND 
EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 

DESCRIPTION OF APPLICATION 

Applicant: River Oaks Land Partners II, LLC 
TCEQ Permit No. WQ0015559001 

Regulated Activity: Domestic Wastewater Permit 

Type of Application: Major Amendment with Renewal 

Request: Major Amendment with Renewal 

Authority: Texas Water Code (TWC) § 26.027; 30 Texas Administrative 
Code (TAC) Chapters 305, 309, 312, 319, and 30; and 
Commission policies. 

EXECUTIVE DIRECTOR RECOMMENDATION 

The Executive Director has made a preliminary decision that this permit, if issued, meets all 
statutory and regulatory requirements. The draft permit includes an expiration date of five 
years from the date of issuance, according to 30 TAC Section 305.127(1)(C)(ii)(III), 
Conditions to be Determined for Individual Permits. 

REASON FOR PROJECT PROPOSED 

River Oaks Land Partners II, LLC has applied to the Texas Commission on Environmental 
Quality (TCEQ) for a major amendment of Permit No. WQ0015559001 to authorize to increase 
the flow in the Interim II phases from 0.180 MGD to 0.36 MGD; to change the acreage of the 
storage ponds from 15 acres to 8.34 acres; to change the total capacity of the storage ponds from 
306 acre-ft to 131 acre-ft; and to change the irrigation area from 70 acres to 20 acres in the 
Interim I phase, and 70 acres to 108 acres in the Interim II phase. 

The facility will include three storage ponds; pond 1, pond 2, and pond 3, for storage of treated 
effluent prior to irrigation. Interim I phase will include pond 1; with surface area of 2.22 acres 
and capacity of 31 acre-feet. Interim II phase will include pond 1, and pond 2, with a total 
surface area of 6.12 acres and capacity of 69 acre-feet. Final phase will include pond 1, pond 2, 
and pond 3 with surface area of 2.22 acres and capacity of 31 acre-feet. 

The proposed wastewater treatment facility will serve the River Oaks single-family residential 
development approximately 1.85 miles north of the intersection of CR 214 and Highway 29 in 
the Liberty Hill, Texas vicinity. 

PROJECT DESCRIPTION AND LOCATION 

The Northgate Ranch Wastewater Treatment Facility will consists of activated sludge process 
plant using the conventional mode in all phases. Treatment units in the Interim I phase will 
include a bar screen, an equalization basin, an anoxic basin, an aeration basin, two MBR basins, 
an aerobic digester, and a chlorine contact chamber. Treatment units in the Interim II and Final 

0038



      
   

         
 

 
  

               
                 

                
     

 
              

             
            

          
 

             
               

    
 

                
                  

              
 

    
 

            
 

   
 

              
                
                 

                
                  

       
 

              
               

              
                
  

 
                

               
                  

                   
    

 
              
             

              
             

           
    

River Oaks Land Partners II, LLC 
Permit No. WQ0015559001 
Statement of Basis/Technical Summary and Executive Director's Preliminary Decision 

phases will include bar screen, an equalization basin, an anoxic basin, two aeration basins, two 
MBR basins, a RAS basin, an aerobic digester, and a chlorine contact chamber. The facility has 
not been constructed; however, one storage pond with surface area of 2.22 acres and capacity of 
31 acre-feet has been constructed. 

Sludge generated from the treatment facility will be hauled by a registered transporter and 
disposed of at a TCEQ-permitted landfill, in Williamson County. The draft permit also 
authorizes the disposal of sludge at a TCEQ-authorized land application site, co-disposal 
landfill, wastewater treatment facility, or facility that further processes sludge. 

The wastewater treatment facility and disposal site will be located approximately 1.0 mile 
northeast of the intersection of County Road 214 and San Gabriel Ranch Road in Williamson 
County, Texas 78642. 

The wastewater treatment facility and disposal site will be located in the drainage basin of the 
drainage basin of North Fork San Gabriel River in Segment No. 1251 of the Brazos River Basin. 
No discharge of pollutants into water in the state is authorized by this permit. 

SUMMARY OF EFFLUENT DATA 

There is no effluent data since the facility has not been constructed. 

DRAFT PERMIT CONDITIONS 

The draft permit authorizes the disposal of treated domestic wastewater effluent at a daily 
average flow not to exceed 0.06 MGD via surface irrigation of 20 acres of non-public access 
hayland in the Interim I phase, 108 acres of non-public access hayland in the Interim II phase, 
and 140 acres of non-public access hayland in the Interim Final phase. The facility will include 
two storage ponds with a total surface area of 8.34 acres and total capacity of 131 acre-feet for 
storage of treated effluent prior to irrigation. 

Application rates to the irrigated land shall not exceed 3.36 acre-feet/acre/year irrigated on 20 
acres of hayland during the Interim I phase, 3.73 acre-feet/acre/year irrigated on 108 acres of 
hayland during the Interim II phase, and 3.8 acre-feet/acre/year irrigated on 140 acres of 
hayland in the final phase The permittee will maintain native grasses and rye grass on the 
disposal site. 

The effluent limitations in the draft permit, based on a daily average, are 10 mg/l biochemical 
oxygen demand (BOD5) and 15 mg/l total suspended solids (TSS). The effluent limitation in the 
draft permit, based on a single grab, is 35 mg/l BOD5, and 60 mg/l TSS. The effluent shall 
contain a total chlorine residual of at least 1.0 mg/l after a detention time of at least 20 minutes 
based on peak flow. 

The draft permit includes Sludge Provisions according to the requirements of 30 TAC Chapter 
312, Sludge Use, Disposal, and Transportation. Sludge generated from the treatment facility will 
be hauled by a registered transporter and disposed of at a TCEQ-permitted landfill, in 
Williamson County. The draft permit also authorizes the disposal of sludge at a TCEQ-
authorized land application site, co-disposal landfill, wastewater treatment facility, or facility 
that further processes sludge. 

Page 2 
0039



      
   

         
 

 
  

     
 

 
 

      
 

              
        

 
             
   

 
              

                  
                  

                  
   

 
                 

                 
                   
                

 
              

                  
                  

                  
  

 
                  

                 
                  

                  
              

 
                
                

             
 

             
         

 
                 

 
                  

      
 

           
 

River Oaks Land Partners II, LLC 
Permit No. WQ0015559001 
Statement of Basis/Technical Summary and Executive Director's Preliminary Decision 

SUMMARY OF CHANGES FROM APPLICATION 

None. 

SUMMARY OF CHANGES FROM EXISTING PERMIT 

Effluent limitations and monitoring requirements in the draft permit remain the same as the 
existing permit effluent limitations and monitoring requirements. 

The Sludge Provisions, Special Provisions, and Standard Provisions have been revised in the 
draft permit. 

The existing permit authorizes the disposal of treated domestic wastewater effluent at a daily 
average flow not to exceed 0.06 MGD via surface irrigation of 70 acres of public access land in 
the Interim I phase, 0.180 MGD via surface irrigation of 70 acres of public access land in the 
Interim II phase, and 0.475 MGD via surface irrigation of 140 acres of public access land in the 
Final phase. 

Per existing permit, the facility would include one storage pond with a total surface area of 5 
acres and total capacity of 102 acre-feet for storage of treated effluent prior to irrigation in the 
Interim I and II phases, and two storage ponds with a total surface area of 10 acres and total 
capacity of 204 acre-feet for storage of treated effluent prior to irrigation in the Final phase. 

The draft permit authorizes the disposal of treated domestic wastewater effluent at a daily 
average flow not to exceed 0.06 MGD via surface irrigation of 20 acres of public access land in 
the Interim I phase, 0.36 MGD via surface irrigation of 108 acres of public access land in the 
Interim II phase, and 0.475 MGD via surface irrigation of 140 acres of public access land in the 
Final phase. 

The facility will include three storage ponds; pond 1, pond 2, and pond 3, for storage of treated 
effluent prior to irrigation. Interim I phase will include pond 1; with surface area of 2.22 acres 
and capacity of 31 acre-feet. Interim II phase will include pond 1, and pond 2, with a total 
surface area of 6.12 acres and capacity of 69 acre-feet. Final phase will include pond 1, pond 2, 
and pond 3 with surface area of 2.22 acres and capacity of 31 acre-feet. 

The permittee name in the existing permit has been changed to River Oaks Land Partners II, 
LLC (formerly: River Oaks Land Partners, LLC and Texas Land Fund No.6, L.P.) in the draft 
permit, based on the order issued by TCEQ on March 14, 2023. 

Based on information provided in the application, the permittee’s mailing address in the 
existing permit has been updated in the draft permit. 

Special Provision Nos. 5 and 8 in the existing permit have been updated in the draft permit. 

Special Provision No. 15 in the existing permit has been removed in the draft permit since it was 
duplicate of Special Provision No. 4. 

Special Provision No. 24 has been added to the draft permit. 

Page 3 
0040



      
   

         
 

 
  

                 
 

 
    

 
          

 
             

      
 

             
 

           
       

 
    

 
               

               
                 

                   
                 

               
              

               
        

 
               

                 
               

                 
             

            
  

               
                 

      
 
[...]
hearing is held, it will be a legal proceeding similar to a civil trial in state district court. 

If the Executive Director calls a public meeting or the Commission grants a contested case 
hearing as described above, the Commission will give notice of the date, time, and place of the 
meeting or hearing. If a hearing request or request for reconsideration is made, the Commission 
will consider all public comments in making its decision and shall either adopt the Executive 
Director’s response to public comments or prepare its own response. 

For additional information about this application, contact Deba Dutta, P.E. at (512) 239-4608. 

Deba Dutta May 26, 2023 
(Revised: July 24, 2023 & 

December 1, 2023) 
Deba Dutta, P.E. Date 
Municipal Permits Team 
Wastewater Permitting Section (MC 148) 

Page 5 
0042



TCEQ Interoffice Memorandum 

Texas Commission on Environmental Quality 

To: Firoj Vahora, Team Leader 
 Municipal Permits Team 
 
From: Hannah Zellner, P.G. 
 Water Quality Assessment Team 
 
Date: April 13, 2023 
 
Subject: Geology Recommendations, Geology Portion of the Groundwater Impact 

Evaluation, River Oaks Land Partners, LLC and Texas Land Fund No. 6, L.P., 
Major Amendment with Renewal, WQ0015559001, Williamson County 

 

Based upon the review of the permit application and an evaluation of geology and groundwater 
information, the WQA Team reviewing geologist recommends the following as special 
provisions (this document does not include any Agronomy recommendations). 

 

Recommendations: 

 
The WQA Team geologist recommends that the following recommendations are carried over 
from the existing permit (Special Provisions 7, 17, 18, 21, 22, and 23): 

7.  The permittee shall comply with the requirements of 30 TAC §309.13(a) through (d). In 
addition, by ownership of the required buffer zone area, the permittee shall comply with the 
requirements of 30 TAC §309.13(e). 
 
17. For a newly-constructed or modified wastewater pond, the permittee shall comply with liner 
requirements in 30 TAC §217.203 and 30 TAC 309.13(d) since the facility overlies the recharge 
zone of a major aquifer. 
 
18. The permittee shall submit the liner certification for a newly-constructed or modified 
wastewater pond to the Water Quality Assessment Team (MC-150), the TCEQ Regional Office 
(MC-Region 11), and the TCEQ Compliance Monitoring Section (MC-224) within 30 days of 
completion and prior to use. The certification shall be signed and sealed by a Texas-licensed 
professional engineer and include a description of how the liner meets the requirements of 30 
TAC §217.203 and 30 TAC 309.13(d) since the facility overlies the recharge zone of a major 
aquifer.  
 
21. The proposed facility overlies the Edwards Aquifer Contributing Zone, and is therefore 
subject to the requirements in 30 TAC 213 Subchapter B. 
 
22. The permittee shall maintain a 100-foot buffer distance between the North Fork of the San 
Gabriel River and an intermittent drainage, oriented southwest to northeast across the 
irrigation site, and the land application area. 

23. The permittee shall provide facilities for the protection of its wastewater treatment facility 
from a 100-year flood.  

Add the following as a new provision: 

Surface water impoundments holding final treated effluent shall comply with the liner 
requirements of 30 TAC 309.13(d) since the facility overlies the recharge zone of a major 
aquifer. The permittee shall submit a liner certification for the existing storage pond within 30 

0043



TCEQ Interoffice Memorandum 

Texas Commission on Environmental Quality 

days of permit issuance. The certification shall be signed and sealed by a Texas-licensed 
professional engineer and include a description of how the liner meets the requirements of 30 
TAC 309.13(d). 

 

0044



  

  

 

NOT NULLNOT NULL

The TCEQ is committed to accessibility. 
To request a more accessible version of this report, please contact the TCEQ Help Desk at (512) 239-4357. 

Compliance History Report 
Compliance History Report for CN605909704, RN109672469, Rating Year 2022 which includes Compliance History (CH) 
components from September 1, 2017, through August 31, 2022. 

Customer, Respondent, CN605909704, River Oaks Land Partners Classification: UNCLASSIFIED Rating: -----
or Owner/Operator: Ii, LLC 

Regulated Entity: RN109672469, NORTHGATE RANCH Classification: UNCLASSIFIED Rating: -----
WWTP 

Complexity Points: 2 Repeat Violator: NO 

CH Group: 14 - Other 

Location: LOCATED APPROX 1.0 MI NW OF CR 214 AND SAN GABRIEL RANCH RD WILLIAMSON, TX, WILLIAMSON 
COUNTY 

TCEQ Region: REGION 11 - AUSTIN 

ID Number(s): 
WASTEWATER PERMIT WQ0015559001 

Compliance History Period: September 01, 2017 to August 31, 2022 Rating Year: 2022 Rating Date: 09/01/2022 

Date Compliance History Report Prepared: April 18, 2023 

Agency Decision Requiring Compliance History: Permit - Issuance, renewal, amendment, modification, denial, suspension, or 
revocation of a permit. 

Component Period Selected: September 01, 2017 to August 31, 2022 

TCEQ Staff Member to Contact for Additional Information Regarding This Compliance History. 

Name: WH Phone: (512) 239-3581 

Site and Owner/Operator History: 

1) Has the site been in existence and/or operation for the full five year compliance period? YES 

2) Has there been a (known) change in ownership/operator of the site during the compliance period? NO 

Components (Multimedia) for the Site Are Listed in Sections A - J 

A. Final Orders, court judgments, and consent decrees: 
N/A 

B. Criminal convictions: 
N/A 

C. Chronic excessive emissions events: 
N/A 

D. The approval dates of investigations (CCEDS Inv. Track. No.): 
N/A 

E. Written notices of violations (NOV) (CCEDS Inv. Track. No.): 
A notice of violation represents a written allegation of a violation of a specific regulatory requirement from the commission to a 
regulated entity.  A notice of violation is not a final enforcement action, nor proof that a violation has actually occurred. 

N/A 

F. Environmental audits: 
N/A 

G. Type of environmental management systems (EMSs): 
N/A 

Page 1 

0045



H. Voluntary on-site compliance assessment dates: 
N/A 

I. Participation in a voluntary pollution reduction program: 
N/A 

J. Early compliance: 
N/A 

Sites Outside of Texas: 
N/A 

Compliance History Report for CN605909704, RN109672469, Rating Year 2022 which includes Compliance History (CH) components from 
September 01, 2017, through August 31, 2022. 

Page 2 
0046


	Structure Bookmarks
	TECHNICAL SUMMARY AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 
	DESCRIPTION OF APPLICATION 
	DESCRIPTION OF APPLICATION 

	Applicant: 
	Applicant: 
	Applicant: 
	River Oaks Land Partners II, LLC TCEQ Permit No. WQ0015559001 

	Regulated Activity: 
	Regulated Activity: 
	Domestic Wastewater Permit 

	Type of Application: 
	Type of Application: 
	Major Amendment with Renewal 

	Request: 
	Request: 
	Major Amendment with Renewal 

	Authority: 
	Authority: 
	Texas Water Code (TWC) § 26.027; 30 Texas Administrative Code (TAC) Chapters 305, 309, 312, 319, and 30; and Commission policies. 


	EXECUTIVE DIRECTOR RECOMMENDATION 
	EXECUTIVE DIRECTOR RECOMMENDATION 

	The Executive Director has made a preliminary decision that this permit, if issued, meets all statutory and regulatory requirements. The draft permit includes an expiration date of five years from the date of issuance, according to 30 TAC Section 305.127(1)(C)(ii)(III), Conditions to be Determined for Individual Permits. 
	REASON FOR PROJECT PROPOSED 
	REASON FOR PROJECT PROPOSED 

	River Oaks Land Partners II, LLC has applied to the Texas Commission on Environmental Quality (TCEQ) for a major amendment of Permit No. WQ0015559001 to authorize to increase the flow in the Interim II phases from 0.180 MGD to 0.36 MGD; to change the acreage of the storage ponds from 15 acres to 8.34 acres; to change the total capacity of the storage ponds from 306 acre-ft to 131 acre-ft; and to change the irrigation area from 70 acres to 20 acres in the Interim I phase, and 70 acres to 108 acres in the Int
	The facility will include three storage ponds; pond 1, pond 2, and pond 3, for storage of treated effluent prior to irrigation. Interim I phase will include pond 1; with surface area of 2.22 acres and capacity of 31 acre-feet. Interim II phase will include pond 1, and pond 2, with a total surface area of 6.12 acres and capacity of 69 acre-feet. Final phase will include pond 1, pond 2, and pond 3 with surface area of 2.22 acres and capacity of 31 acre-feet. 
	The proposed wastewater treatment facility will serve the River Oaks single-family residential development approximately 1.85 miles north of the intersection of CR 214 and Highway 29 in the Liberty Hill, Texas vicinity. 
	PROJECT DESCRIPTION AND LOCATION 
	PROJECT DESCRIPTION AND LOCATION 

	The Northgate Ranch Wastewater Treatment Facility will consists of activated sludge process plant using the conventional mode in all phases. Treatment units in the Interim I phase will include a bar screen, an equalization basin, an anoxic basin, an aeration basin, two MBR basins, an aerobic digester, and a chlorine contact chamber. Treatment units in the Interim II and Final 
	River Oaks Land Partners II, LLC Permit No. WQ0015559001 Statement of Basis/Technical Summary and Executive Director's Preliminary Decision 
	phases will include bar screen, an equalization basin, an anoxic basin, two aeration basins, two MBR basins, a RAS basin, an aerobic digester, and a chlorine contact chamber. The facility has not been constructed; however, one storage pond with surface area of 2.22 acres and capacity of 31 acre-feet has been constructed. 
	Sludge generated from the treatment facility will be hauled by a registered transporter and disposed of at a TCEQ-permitted landfill, in Williamson County. The draft permit also authorizes the disposal of sludge at a TCEQ-authorized land application site, co-disposal landfill, wastewater treatment facility, or facility that further processes sludge. 
	The wastewater treatment facility and disposal site will be located approximately 1.0 mile northeast of the intersection of County Road 214 and San Gabriel Ranch Road in Williamson County, Texas 78642. 
	The wastewater treatment facility and disposal site will be located in the drainage basin of the drainage basin of North Fork San Gabriel River in Segment No. 1251 of the Brazos River Basin. No discharge of pollutants into water in the state is authorized by this permit. 
	SUMMARY OF EFFLUENT DATA 
	SUMMARY OF EFFLUENT DATA 

	There is no effluent data since the facility has not been constructed. 
	DRAFT PERMIT CONDITIONS 
	DRAFT PERMIT CONDITIONS 

	The draft permit authorizes the disposal of treated domestic wastewater effluent at a daily average flow not to exceed 0.06 MGD via surface irrigation of 20 acres of non-public access hayland in the Interim I phase, 108 acres of non-public access hayland in the Interim II phase, and 140 acres of non-public access hayland in the Interim Final phase. The facility will include two storage ponds with a total surface area of 8.34 acres and total capacity of 131 acre-feet for storage of treated effluent prior to 
	Application rates to the irrigated land shall not exceed 3.36 acre-feet/acre/year irrigated on 20 acres of hayland during the Interim I phase, 3.73 acre-feet/acre/year irrigated on 108 acres of hayland during the Interim II phase, and 3.8 acre-feet/acre/year irrigated on 140 acres of hayland in the final phase The permittee will maintain native grasses and rye grass on the disposal site. 
	The effluent limitations in the draft permit, based on a daily average, are 10 mg/l biochemical ) and 15 mg/l total suspended solids (TSS). The effluent limitation in the , and 60 mg/l TSS. The effluent shall contain a total chlorine residual of at least 1.0 mg/l after a detention time of at least 20 minutes based on peak flow. 
	oxygen demand (BOD
	5
	draft permit, based on a single grab, is 35 mg/l BOD
	5

	The draft permit includes Sludge Provisions according to the requirements of 30 TAC Chapter 312, Sludge Use, Disposal, and Transportation. Sludge generated from the treatment facility will be hauled by a registered transporter and disposed of at a TCEQ-permitted landfill, in Williamson County. The draft permit also authorizes the disposal of sludge at a TCEQ-authorized land application site, co-disposal landfill, wastewater treatment facility, or facility that further processes sludge. 
	River Oaks Land Partners II, LLC Permit No. WQ0015559001 Statement of Basis/Technical Summary and Executive Director's Preliminary Decision 
	SUMMARY OF CHANGES FROM APPLICATION 
	SUMMARY OF CHANGES FROM APPLICATION 

	None. 
	SUMMARY OF CHANGES FROM EXISTING PERMIT 
	SUMMARY OF CHANGES FROM EXISTING PERMIT 

	Effluent limitations and monitoring requirements in the draft permit remain the same as the existing permit effluent limitations and monitoring requirements. 
	The Sludge Provisions, Special Provisions, and Standard Provisions have been revised in the draft permit. 
	The existing permit authorizes the disposal of treated domestic wastewater effluent at a daily average flow not to exceed 0.06 MGD via surface irrigation of 70 acres of public access land in the Interim I phase, 0.180 MGD via surface irrigation of 70 acres of public access land in the Interim II phase, and 0.475 MGD via surface irrigation of 140 acres of public access land in the Final phase. 
	Per existing permit, the facility would include one storage pond with a total surface area of 5 acres and total capacity of 102 acre-feet for storage of treated effluent prior to irrigation in the Interim I and II phases, and two storage ponds with a total surface area of 10 acres and total capacity of 204 acre-feet for storage of treated effluent prior to irrigation in the Final phase. 
	The draft permit authorizes the disposal of treated domestic wastewater effluent at a daily average flow not to exceed 0.06 MGD via surface irrigation of 20 acres of public access land in the Interim I phase, 0.36 MGD via surface irrigation of 108 acres of public access land in the Interim II phase, and 0.475 MGD via surface irrigation of 140 acres of public access land in the Final phase. 
	The facility will include three storage ponds; pond 1, pond 2, and pond 3, for storage of treated effluent prior to irrigation. Interim I phase will include pond 1; with surface area of 2.22 acres and capacity of 31 acre-feet. Interim II phase will include pond 1, and pond 2, with a total surface area of 6.12 acres and capacity of 69 acre-feet. Final phase will include pond 1, pond 2, and pond 3 with surface area of 2.22 acres and capacity of 31 acre-feet. 
	The permittee name in the existing permit has been changed to River Oaks Land Partners II, LLC (formerly: River Oaks Land Partners, LLC and Texas Land Fund No.6, L.P.) in the draft permit, based on the order issued by TCEQ on March 14, 2023. 
	Based on information provided in the application, the permittee’s mailing address in the existing permit has been updated in the draft permit. 
	Special Provision Nos. 5 and 8 in the existing permit have been updated in the draft permit. 
	Special Provision No. 15 in the existing permit has been removed in the draft permit since it was duplicate of Special Provision No. 4. 
	Special Provision No. 24 has been added to the draft permit. 
	River Oaks Land Partners II, LLC Permit No. WQ0015559001 Statement of Basis/Technical Summary and Executive Director's Preliminary Decision 
	The draft permit includes all updates based on the 30 TAC 312 rule change effective April 23, 2020. 
	BASIS FOR DRAFT PERMIT 
	BASIS FOR DRAFT PERMIT 

	The following items were considered in developing the draft permit: 
	1. 
	1. 
	1. 
	Application received on September 29, 2022, and additional information received on May 26, 2023, and July 3, 2023. 

	2. 
	2. 
	Existing TCEQ permit: Permit No. WQ0015559001 issued on February 5, 2018. 